

レジメン名

FOLFIRINOX療法

<1クール>

2週 1クール

薬剤名	投与量	投与スケジュール											
		1	2	3	4	...	14	15(1)	2	3	4	
抗がん剤													
オキサリプラチン(100/50mg)	85mg /m ²	↓							↓				
レボホリナート (100/25mg)	200mg/m ²	↓							↓				
イリノテカン (100/40mg)	180mg/m ²	↓							↓				
5-FU 急速	400mg/m ²	↓							↓				
5-FU(250/1000mg) 持続	2400mg/m ²	→							→				
前投与剤													
パロノセトロン(0.75mg)	1A	↓							↓				
デキサート(1.65/6.6mg)	9.9mg	↓							↓				
内服		1	2	3	4	...	14	15 (1)	2	3	4	
イメンドカプセル	125-80-80mg	3	→	→					3	→	→		
デカドロン錠0.5mg	8mg/日 2×		3	→→					3	→→			